
Date :

Customer: Product:

Specification:

Sales and Order Number: Grade:

Shipping Date: Substrate:

Purchase Order Number: Top Color:

Purchase Date: Back Color:

Delivery Note: Paint System:

Delivery Note: Paint System:

C Si Mn S Al P

1    40    40   220    17    37    18

2    40    40   220    17    37    18

3    40    40   220    17    37    18

4    40    40   220    17    37    18

5    40    40   220    17    37    18

6    40    40   220    17    37    18

7    40    40   220    17    37    18
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9014-0308 Universal Epoxy Backer
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[MTon]

ASTMA755M

FS TYPE A (LFQ)

G90-ASTMA653M
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125.0 7.8

0.52

1H   50

  50

0.55

328.0 Pass 2T

[um]

123.0

[HRB] [um]

1H

A
d
h
e
s
io
n

T
 B
e
n
d

[g/m2]

33

2T 1H 32

3T2T

Pass  0.39

34  0.342T 1H

 0.34

3T

3T

0.48

  502T 0.521H

1H

7.5 Pass

Pass

3T

3T

32  501H

7.9

7.8

7.8 Pass 2T 59.0

 59.0

P
a
in
t 
T
o
p

P
a
in
t 
B
o
tt
o
m

A
d
h
e
s
io
n
 

Im
p
a
c
t

282 365

279

277

297

33297

34

362

365 33

Pass

122.0

122.0

121.0

Pass

EL

362 298

Top side : 120microns(30microns of Primer + 30microns of Barrier coat + 60microns of HDPU RAL 5012)
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Mill Test Certificate

19.08.2018
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Manager Quality Assurance:

27.163Total Weight

We hereby certify that the material herein has been made and tested in accordance with above specification and the results of 

all tests are acceptable.                                                                                                                                                                                                                   

   Test certificate as per EN 10204/3.1
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